Carboplatin
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® Doses for adults are commonly calculated by the target AUC using the Calvert
formula, where Total dose (mg) = Target AUC x (GFR + 25).
® [f estimating glomerular filtration rate (GFR) instead of a measured GFR, the FDA
recommends that clinicians consider capping estimated GFR at a maximum of 125
mL/minute to avoid potential toxicity.
® (Carboplatin is associated with a moderate emetic potential in adult patients;
antiemetics are recommended to prevent nausea and vomiting.
Administration: IV infusion over 15 minutes or longer.

Indications and dosage regimen:
Ovarian cancer, advanced:
Manufacturer’s labeling:

IV: 360 mg/m? every 4 weeks (as a single agent) or 300 mg/m? every 4 weeks
(in combination with cyclophosphamide) or Target AUC 4 to 6 (single
agent; in previously-treated patients)

Off-label dosing for advanced ovarian cancer:

IV: Target AUC 5 to 7.5 every 3 weeks (in combination with paclitaxel) (Ozols,
2003; Parmar, 2003) or Target AUC 5 every 3 weeks (in combination with
docetaxel) (Vasey, 2004)

Bladder cancer (off-label use):

IV: Target AUC 5 every 3 weeks (gemcitabine) or Target AUC 6 every 3 weeks
(with paclitaxel).

Breast cancer, metastatic (off-label use):

IV: Target AUC 6 every 3 weeks (with trastuzumab and paclitaxel) or Target AUC
6 every 3 weeks (with trastuzumab and docetaxel).

Cervical cancer, recurrent or metastatic (off-label use):

IV: Target AUC 5 every 3 weeks (with paclitaxel) or Target AUC 5 to 6 every 4

weeks (with paclitaxel) or 400 mg/m? every 28 days (as a single agent).
Endometrial cancer (off-label use):

IV: Target AUC 5 every 3 weeks (with paclitaxel) or Target AUC 2 on days 1, 8,

and 15 every 28 days (with paclitaxel).
Esophageal cancer (off-label use):

IV: Target AUC 2 on days 1, 8, 15, 22, and 29 for 1 cycle (with paclitaxel) or Target

AUC 5 every 3 weeks (with paclitaxel).
Head and neck cancer (off-label use):

IV: Target AUC 5 every 3 weeks (with cetuximab) or Target AUC 5 every 3 weeks
(with cetuximab and fluorouracil) or 300 mg/m? every 4 weeks (with fluorouracil)
or Target AUC 6 every 3 weeks (with paclitaxel).

Hodgkin lymphoma, relapsed or refractory (off-label use):

IV: Target AUC 5 (maximum dose: 800 mg) for 2 cycles (with ifosfamide and
etoposide).

Malignant pleural mesothelioma (off-label use):

IV: Target AUC 5 every 3 weeks (with pemetrexed) .

Melanoma, advanced or metastatic (off-label use):
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IV: Target AUC 2 days on 1, 8, and 15 every 4 weeks (with paclitaxel).
Non-Hodgkin lymphomas, relapsed or refractory (off-label use):

IV: Target AUC 5 (maximum dose: 800 mg) per cycle for 3 cycles (with rituximab,
ifosfamide and etoposide).

Non-small cell lung cancer (off-label use):

IV: Target AUC 6 every 3 to 4 weeks (with paclitaxel) or Target AUC 6 every 3
weeks (with bevacizumab and paclitaxel) or Target AUC 5 every 3 weeks (with
pemetrexed) or with radiation therapy and paclitaxel:

Target AUC 6 every 3 weeks for 2 cycles or

Target AUC 6 every 3 weeks for 2 cycles; then target AUC 2 weekly for 7 weeks or
Target AUC 2 every week for 7 weeks; then target AUC 6 every 3 weeks for 2 cycles
Sarcomas: Ewing sarcoma, osteosarcoma (off-label uses):

IV: 400 mg/m?/day for 2 days every 21 days (in combination with ifosfamide and
etoposide) (van Winkle, 2005)

Small cell lung cancer (off-label use):

IV: Target AUC 6 every 3 weeks (with etoposide) or Target AUC 5 every 3 weeks

(with irinotecan) or Target AUC 5 every 28 days (with irinotecan).
Testicular cancer (off-label use):
IV: Target AUC 7 as a one-time dose or 700 mg/m2/day for 3 days beginning 5 days
prior to peripheral stem cell infusion (with etoposide) for 2 cycles.
Thymic malignancies (off-label use):
IV: Target AUC 5 every 3 weeks (in combination with paclitaxel) (Lemma, 2008)
Unknown primary adenocarcinoma (off-label use):

IV: Target AUC 6 every 3 weeks (with paclitaxel) or Target AUC 6 every 3 weeks
(with docetaxel) or Target AUC 6 every 3 weeks (with paclitaxel and etoposide)
or Target AUC 5 every 3 weeks (with paclitaxel and gemcitabine)
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